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Measurement of Maximum Permissible Exposure

1. Foreword

In adopt with the Human Exposure IEEE C95.1, and according to the FCC 1.1310. The
Maximum Permissible Exposure (MPE) is obligated to measure in order to prove the safety

of radiation harmfulness to the human body.

The Gain of the antenna used is measured in an Anechoic chamber. The maximum total
power to the antenna is to be recorded. By adopting the Friis Transmission Formula and
the power gain of the antenna, we can find the distance right away from the product, where
the limit of the MPE is.

2. Description of EUT

FCCID : MSQWL600G

Product Name :  All-in-1 Wireless ADSL2/2+ Home Gateway
Model Name : WL-600g

Frequency Range : 2.412GHz ~ 2.462GHz

Channel Spacing 5SMHz

Support Channel : 11 Channels

Modulation Skill : DBPSK, DQPSK, CCK, OFDM

Power Type : Powered by the switching adapter,

1.  Manufacture: UNIFIVE
Model: US115-12
I/P: 100-120VAC 50/60Hz 0.4A MAX.
O/P: 12VDC 1.25A MAX.

185cm length, non-shielded, no ferrite core

2.  Manufacture: LEI
Model: MU18-2120125-A1
I/P: 100-240VAC 50/60Hz 0.6A MAX.
O/P: 12VDC 1.25A MAX.

188cm length, non-shielded, ferrite core

Applicant: ASUSTeK Computer Inc. FCC ID: MSQWL600G
Training Research Co., Ltd., TEL: 886-2-26935155, Fax: 886-2-26934440
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3. Limits for Maximum Permissible Exposure (MPE)

Frequency Electric Field Magnetic Filed | Power Density (S) | Averaging Time
Range Strength (V/m) Strength (H) (mW/cm2) [E[%, [H] or S
(MHz) (A/m) (minutes)

(A) Limits for Occupational/Controlled Exposure

0.3-3.0 614 1.63 100 6
3.0-30 1842/ 4.89/f 900/f* 6
30-300 61.4 0.163 1.0 6
300-1500 -- -- /300 6
1500-100,000 -- -- 5 6

(B) Limits for General Population/Uncontrolled Exposure
0.3-1.34 614 1.63 100 30
1.34-30 824/f 2.19/f 180/f° 30
30-300 27.5 0.073 0.2 30
300-1500 -- - /1500 30
1500-100,000 -- -- 1.0 30

[The EUT is tested in transmit and receive modes and in the first, middle and the last channel separately.

The following shows only our observation have the greatest emissions.]

According to OET BULLETIN 56 Fourth Edition/August 1999, Equation for Predicting RF Fields:

PG 280.54x1.513

Friis Transmission Formula: S = - = > =0.084mW | cm*
4R 47(20)
Estimated safe separation: R = \/PG = \/280'54 <1513 _ 5.811cm
4 4

Note: "The safe estimated separation that the user must maintain from the antenna is at least 6.5cm"’

Where: S = power density (in appropriate units, e.g. mW/cm?2)
P = power input to the antenna (in appropriate units, e.g., mW)
G = power gain of the antenna in the direction of interest relative to an isotropic radiator

R = distance to the center of radiation of the antenna (appropriate units, e.g., cm)

The Numeric gain G of antenna with a gain specified in dB is determined by:
G =Log "' (dB antenna gain / 10 )
G=Log ' (1.80/10)=1.513

Applicant: ASUSTeK Computer Inc. FCC ID: MSQWL600G
Training Research Co., Ltd., TEL: 886-2-26935155, Fax: 886-2-26934440
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Appendix

Antenna Specification

Applicant: ASUSTeK Computer Inc. FCC ID: MSQWL600G
Training Research Co., Ltd., TEL: 886-2-26935155, Fax: 886-2-26934440



WHA YU INDUSTRIAL CO., LTD. (HEAD OFFICE)
TAI HWA ELECTRONIC CO., LTD.(CHINA)

SHANGHAI HUA YU ELECTRONIC CO., LTD.(CHINA
AEON TECH CO., LTD. (CHINA)

SPECIFICATION FOR APPROVAL
CUSTOMER:  FH{FEKR G} EHRL &)

PART NAME:  RF Antenna Assembly

PART NO.: 14G151028010 REVISION:
W.Y. PNO.: C660-510103-A REV.: X1
MANUFACTURER CUSTOMER
SIGNATURE SIGNATURE
APPROVED
BY :
DATE :

WHA YU GROUP
WHA YU INDUSTRIAL CO., LTD.(HEAD OFFICE)
ERHEEXRODEREALS
Address: No.326, Sec 2, Kung Tao 5 Road, Hsin Chu City, Taiwan, R.O.C.
Tel:+886-3-5714225(REP.)
Fax:+ 886-3-5713853 - + 886-3-5723600
TAI HWA ELECTRONC CO., LTD. (CHINA)

a % 8 % # & B
Address: Pak Ho District, Hiu Street Town, Dong Guan City, Guangdong, China
Tel: + 86-769-5599375 - + 86-769-5912375
Fax: + 86-769-5599376
HUA HONG INTERNATIONAL LTD.
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Tel: + 86-852-27712210
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SHANGHAI HUA YU ELECTRONIC CO., LTD. (CHINA)
Lt EBRMEBEBTFERELALA
Address:3586,Wai Qing Song Road, Qing Pu County, Shanghai China
Tel: + 86-21-59741348 - + 86-21-59744101~4
Fax: + 86-21-59741347
SU ZHOU AEON TECH CO., LTD. (CHINA)
N EEEEFFRASA
Address:Limin North Read, LiLi Town,LiLi Industrial Park,LinHu Economic Zone
Waujiang City,Jiangsu Province,China
Tel: + 86-512-63627980
Fax: + 86-512-63627981
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RF Antenna Cable Assembly

Specification

1. Electrical Properties :

1.1 Frequency Range........... 2.4GHz ~ 2.5GHz
1.2 Impedance .................. 50Q2 Nominal
13VSWR ..., 1.92 Max.

1.4 Return LOSS.................. -10 dB Maximum
1.5 Radiation .................... Omni-directional
1.6 Gain(peak)................... 1.8dBi

1.7 Polarization.................. Linear Vertical
1.8 Admitted Power............ 1w

2. Physical Properties :

21 Cable..........coooeeinnnll. RG-178 Coaxial Cable
2.2 Antenna Cover.............. TPE

2.3 Antenna Base............... PC

2.4 Antenna Base............... PBT

2.5 Operating Temp. ...........-20 ~+65

2.6 Storage Temp. .............. -30 ~+75

2.7 Color ......ccovvviiiiiinnns, White

2.8 Connector.................... SMA Plug Reverse
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Packing : 10 pcs/bag
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4
PE Bag ]
Shrink Line 7 | Antenna Head Cap TPE ; Color : White |
6 Connector SMA Plug Reverse(Ni Plated) | !
S Cable RG-178 Cable !
4 Rivet POM , White 2 5
31 Antenna Base PBT ; Color : White !
2 | Antenna Base PC; Color : White !
1 | Antenna Body TPE ; Color : White 1
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RF Antenna Assembly
P/NO : C660-510103-A SPEC : 2.4GHz

1 Active ChfTrace 2 Response 3 Stimulus 4 Mikrfanakysis 5 Instr State
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Far-field amplitude of C660-510103-A-H.nsi
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PRODUCT SPECIFICATION S
REVISION NG
PRODUCT NAME :Coaxial Cable
RATING :-55T~200TC
ITEM :RG 178 B/U
AR
No. Revised Date Revised Details Page Report
REPORTED BY : APPROVED BY :
e 4
/f"(_ﬁ"/ _ 7
Q.C Engineer HOON LEE Q.C Manager SOON-MOK SHIN
YC-F50-427 YOUNG CHANG SILICONE CO., LTD Rev.01 (030108)



PRODUCT SPECIFICATION

ISSUED

DATE July.12, 2000 | PAGE | 2/2
REVISION

EV

REVISION NO.

1. APPLICATIONS

This specification is applies to Coaxial Cable manufactured by the YOUNG CHANG SILICONE

CO.,LTD

2. STRUCTURE

Conductor:
. Insulation :

. Shield
. Jacket :

gOowp

3. DIMENSION

SCCS
PFA

FEP

: Silver-Plated Copper

Conductor (SCCS) Insulation Shield Jacket
Cross
Structure | sectional | Diameter Diameter Diameter Diameter
area Material Material Material
Q'ty/mm¢ ' (SQ) mmg mmg mme mmd
0.84+0.0 1.80%0.1
7/0.102 0.06 0.30 PFA 5 SPC 1.25 FEP 0
4. ELECTRIC PROPERTIES
Maximum Attenuation Dielectric
Impedance Capacitance
(dB/100ft) Sterngth
ohms pF/ft(Max) 100Mhz 400Mhz 1Ghz 3Ghz V/1min
50 + 2 32 16.0 33.0 52.0 94.0 2000
YC-F50-427 YOUNG CHANG SILICONE CO., LTD Rev.01 (030108)
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Whayu P/N

Connector F1ETERIPH,

100-2001182-AZ

%
Prod

ﬁ | EE
ct Name

Big SMA Plug Reverse Straight For RG-178

Structural Drawing

6.7 8.6 REF
(©)
,Jﬁ,i -
Material Surface
1 | Dielectric Teflon PTFE N/A
2 Shell Brass Cu Pb Fe Fe+Sn /n Nickel
3 Body Brass Cu Pb Fe Fe+Sn /n Nickel
4 Pin Phosphor Bronze Cu Sn P /n Pb Gold
5 | Dielectric Teflon PTFE N/A
6 | Ferrule Brass Cu Pb Fe Fe+Sn /n Nickel
Remark :




SGS Test Report

Product : RF Antenna

Contents
No Description Report No. Page
F690501/LF-CTS500034
F690501/LF-CTS500035
1 Cable RG-178 Cable P.10~19
F690501/LF-CTSGP06-0418
F690501/LF-CTSGP05-5552
Antenna Body
2 TPE EL-550 CE/2005/B4712 P.20~24
Antenna Head Cap
3 Antenna Base PC -110 KE/2006/10319 P.25~26
4 Antenna Base PBT GZSCR05060707862/LP P.27~28
5 Rivet POM ; White CE/2005/96111 P.29~32
SH570049/CHEM
GZML060201325
6 Connector SMA Plug Reverse P.33~40
KA/2006/20922A-01
KA/2006/20923A-01
CE/2005/96122

. P.41~44

7 Ground Tube Ni Plated + POM CE/2005/96120 P 20~32
CE/2005/96111 '

Result for RoHS : PASS
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SGS

Test Report No. Fes0501/LF-cTSGP06-0418 Date: January 11, 2006 Page 1 of 3

To: BOGO CHEMICAL CORPORATION
123-4
Samsung-dong
Gangnam-gu
SEOUL
Korea

The following merchandise was submitted and identified by the client as :

Commodity : AP-210 (DAIKIN)

SGS File No. : GP06-0418

Received Date : January 06, 2006

Test Performing Date : January 09, 2006

Test Performed : SGS Testing Korea tested the sample(s) selected by applicant with following results
Test Results : For further details, please refer to following page(s)

SGS Testing Korea Co. Ltd.

STy Tae S e

Jerry Jung
[Testing Person Jeff Jang / Technical Mgr Jason Han / Lab Director

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and
jurisdictional issues defined therein. The results shown in this test report refer only to the sample (s) tested unless otherwise stated. This Test Report cannot be reproduced, except
in full, without prior written permission of the Company.

14



SGS

Test Report No. Fes0501/LF-cTSGP06-0418 Date: January 11, 2006 Page 2 of 3
Sample No. : GP06-0418.001

Sample Description : AP-210 (DAIKIN)

Style/ltem No. : N/A

Comments : Material is PFA RESIN

Heavy Metals

Test Items Unit Test Method MDL Results
Cadmium(Cd) mg/kg US EPA 3050B(1996), US EPA 6010B(1996) 0.5 N.D.
Lead (Pb) mg/kg US EPA 3050B(1996), US EPA 6010B(1996) 5 N.D.
Mercury (Hg) mg/kg US EPA 3052(1996), US EPA 6010B(1996) 2 N.D.
Hexavalent Chromium (Cr VI) mg/kg US EPA 3060A(1996), US EPA 7196A(1992) 1 N.D.
Flame Retardants-PBBs/PBDEs
Test Items Unit Test Method MDL Results
Monobromobiphenyl mglkg US EPA 3540C, GC/MS 5 N.D.
Dibromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Tribromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Tetrabromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Heptabromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Hexabromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Pentabromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Octabromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Nonabromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Decabromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Monobromobiphenyl ether mg/kg US EPA 3540C, GC/MS 5 N.D.
Dibromobiphenyl ether mg/kg US EPA 3540C, GC/MS 5 N.D.
Tribromobiphenyl ether mg/kg US EPA 3540C, GC/MS 5 N.D.
Tetrabromobipheny! ether mglkg US EPA 3540C, GC/MS 5 N.D.
Heptabromobiphenyl ether mg/kg US EPA 3540C, GC/MS 5 N.D.
Hexabromobiphenyl ether mg/kg US EPA 3540C, GC/MS 5 N.D.
Pentabromobiphenyl ether mg/kg US EPA 3540C, GC/MS 5 N.D.
Octabromobipheny! ether mglkg US EPA 3540C, GC/MS 5 N.D.
Nonabromobipheny! ether mg/kg US EPA 3540C, GC/MS 5 N.D.
Decabromobiphenyl ether mg/kg US EPA 3540C, GC/MS 5 6.10

NOTE: N.D. = Not detected.(<MDL)
ppm = mg/kg
MDL = Method Detection Limit
"-" = No Regulation
** = Qualitative analysis (No Unit)
Negative = Undetectable / Positive = Detectable

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and
jurisdictional issues defined therein. The results shown in this test report refer only to the sample (s) tested unless otherwise stated. This Test Report cannot be reproduced, except
in full, without prior written permission of the Company.

15



Test Report No. Fe90501/LF-cTSGP06-0418 Date: January 11, 2006 Page 3 of 3

Picture of Sample as Received:

kkk End *kk

NOTE: N.D. = Not detected.(<MDL)
ppm = mg/kg
MDL = Method Detection Limit
"-" = No Regulation
** = Qualitative analysis (No Unit)
Negative = Undetectable / Positive = Detectable

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and
jurisdictional issues defined therein. The results shown in this test report refer only to the sample (s) tested unless otherwise stated. This Test Report cannot be reproduced, except
in full, without prior written permission of the Company.
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SGS

Test Report No. Fe30501/LF-cTSGP05-5552 Date: January 04, 2006 Page 1 of 3

To: BOGO CHEMICAL CORPORATION
123-4
Samsung-dong
Gangnam-gu
SEOUL
Korea

The following merchandise was submitted and identified by the client as :

Commodity : NP-21 (DAIKIN)
SGS File No. : GP05-5552
Received Date : January 02, 2006
Test Performing Date : January 03, 2006
Test Performed : SGS Testing Korea tested the sample(s) selected by applicant with following results
Test Results : For further details, please refer to following page(s)
SGS Testing Korea Co. Ltd.
« I Re N / °'Z“z...a
Jeff Jang / Technical Mgr Jason Han / Lab Director

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and
jurisdictional issues defined therein. The results shown in this test report refer only to the sample (s) tested unless otherwise stated. This Test Report cannot be reproduced, except
in full, without prior written permission of the Company.

17



SGS

Test Report No. Fe30501/LF-cTSGP05-5552 Date: January 04, 2006 Page 2 of 3
Sample No. : GP05-5552.001

Sample Description : NP-21 (DAIKIN)

Style/ltem No. : N/A

Comments : Material is FEP Resin.

Heavy Metals

Test Items Unit Test Method MDL Results
Cadmium(Cd) mg/kg EN 1122(2001), US EPA 6010B(1996) 0.5 N.D.
Lead (Pb) mg/kg US EPA 3050B(1996), US EPA 6010B(1996) 5 N.D.
Mercury (Hg) mg/kg US EPA 3052(1996), US EPA 6010B(1996) 2 N.D.
Hexavalent Chromium (Cr VI) mg/kg US EPA 3060A(1996), US EPA 7196A(1992) 1 N.D.
Flame Retardants-PBBs/PBDEs
Test Items Unit Test Method MDL Results
Monobromobiphenyl mglkg US EPA 3540C, GC/MS 5 N.D.
Dibromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Tribromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Tetrabromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Heptabromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Hexabromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Pentabromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Octabromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Nonabromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Decabromobiphenyl mg/kg US EPA 3540C, GC/MS 5 N.D.
Monobromobiphenyl ether mg/kg US EPA 3540C, GC/MS 5 N.D.
Dibromobiphenyl ether mg/kg US EPA 3540C, GC/MS 5 N.D.
Tribromobiphenyl ether mg/kg US EPA 3540C, GC/MS 5 N.D.
Tetrabromobipheny! ether mglkg US EPA 3540C, GC/MS 5 N.D.
Heptabromobiphenyl ether mg/kg US EPA 3540C, GC/MS 5 N.D.
Hexabromobiphenyl ether mg/kg US EPA 3540C, GC/MS 5 N.D.
Pentabromobiphenyl ether mg/kg US EPA 3540C, GC/MS 5 N.D.
Octabromobipheny! ether mglkg US EPA 3540C, GC/MS 5 N.D.
Nonabromobipheny! ether mg/kg US EPA 3540C, GC/MS 5 N.D.
Decabromobiphenyl ether mg/kg US EPA 3540C, GC/MS 5 N.D.

NOTE: N.D. = Not detected.(<MDL)
ppm = mg/kg
MDL = Method Detection Limit
"-" = No Regulation
** = Qualitative analysis (No Unit)
Negative = Undetectable / Positive = Detectable

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and
jurisdictional issues defined therein. The results shown in this test report refer only to the sample (s) tested unless otherwise stated. This Test Report cannot be reproduced, except
in full, without prior written permission of the Company.
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Test Report No. Fe30501/LF-cTSGP05-5552 Date: January 04, 2006 Page 3 of 3

Picture of Sample as Received:

kkk End *kk

NOTE: N.D. = Not detected.(<MDL)
ppm = mg/kg
MDL = Method Detection Limit
"-" = No Regulation
** = Qualitative analysis (No Unit)
Negative = Undetectable / Positive = Detectable

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and
jurisdictional issues defined therein. The results shown in this test report refer only to the sample (s) tested unless otherwise stated. This Test Report cannot be reproduced, except

in full, without prior written permission of the Company.
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Test Report

DSM ENGINEERING PLASTICS Report No. : CE/2005/B4712
Date :2005/11/28
Page :1of5

The following merchandise was (were) submitted and identified by the client as :

Type of Product : ARNITEL TPE-E EL550 NATURAL
Buyer/Order No : SONY

Sample Received : 2005/11/21

Testing Date : 2005/11/21 TO 2005/11/28
Test Result : - Please see the next page -

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Tai).
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




Test Report

DSM ENGINEERING PLASTICS Report No. : CE/2005/B4712
Date :2005/11/28
Page :20f5

Test Result

PART NAME NO.1 : WHITE PLASTIC PELLETS
Result
Test Item (s): Unit Method MDL

No.1
Monobromobiphenyl % 0.0005 N.D.
Dibromobiphenyl % 0.0005 N.D.
Tribromobiphenyl % 0.0005 N.D.
Tetrabromobiphenyl %  |With reference to 0.0005 N.D.
Pentabromobiphenyl % ggggﬁggggg OAr s 0.0005 N.D.

; . Analysis was

Hexabromobll.ahenyl % performed by HPL Cs/,D AD, 0.0005 N.D.
Heptabromobiphenyl % LC/MS or GC/MS. 0.0005 N.D.
Octabromobiphenyl % (prohibited by 2002/95/EC 0.0005 N.D.
Nonabromobiphenyl % (RoHS), 83/264/EEC, and 0.0005 N.D.
Decabromobiphenyl % [76/769/EEC) 0.0005 N.D.
Total PBBs % - N.D.
(Polybrominated
biphenyls)/Sum of above
Monobromobiphenyl ether % 0.0005 N.D.
Dibromobiphenyl ether % 0.0005 N.D.
Tribromobiphenyl ether % 0.0005 N.D.
Tetrabromobiphenyl ether % 0.0005 N.D.
Pentabromobiphenyl ether % With reference to 0.0005 N.D.
Hexabromobiphenyl ether % USEPA3540C or 0.0005 N.D.
Heptabromobiphenyl ether % USEPA3550C. Analysis was| 0.0005 N.D.
Octabromobiphenyl ether % |performed by HPLC/DAD, 0.0005 N.D.
Nonabromobiphenyl ether % Lc/ M.S.or GC/MS. 0.0005 N.D.
Decabromobiphenyl ether % Eggﬁé?’ltgg /2}7642}713%439,551/;?10 0.0005 N.D.
Total PBBEs(PBDEs) % 76/769/EEC) - N.D.
(Polybrominated biphenyl
ethers)/Sum of above
Total of Mono to Nona- % - N.D.
brominated biphenyl
ether. (Note 4)

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taij4.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




Test Report

DSM ENGINEERING PLASTICS Report No. : CE/2005/B4712
Date :2005/11/28
Page :30f5
Result
Test Item (s): Unit Method MDL
No.1
Chromium VI (Cr+6) ppm |UV-VIS after reference to 2 N.D.
US EPA 3060A.
Cadmium (Cd) ppm |ICP-AES after reference to 2 N.D.
US EPA 3052 or other acid
digestion.
Mercury (Hg) ppm [ICP-AES after reference to 2 N.D.
US EPA 3052 or other acid
digestion.
Lead (Pb) ppm [ICP-AES after reference to 2 N.D.
US EPA 3052 or other acid
digestion.

NOTE: (1) N.D. = Not detected (<MDL)

(2) ppm = mg/kg

(3) MDL = Method Detection Limit
(4) Decabromodiphenyl ether (DecaBDE) in polymeric applications is exempted by
Commission Decision of 13 Oct 2005 amending Directive 2002 /95/EC notified
under document 2005/717/EC.
(5) PBBEs=PBDEs=Polybrominated Diphenyl Ethers=PBDOs=PBBOs.
(6) " - " = Not Regulation

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,

without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Tai{.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




Test Report

DSM ENGINEERING PLASTICS Report No. : CE/2005/B4712
Date :2005/11/28
Page 4 0of 5

Per requirements of SONY QAR-05-002:

1) These samples were dissolved totally by pre-conditioning method
according to below flow chart.

2) Name of the person who made measurement: Anren Lee

3) Name of the person in charge of measurement: Daniel Yeh

Flow Chart of Digestion for Plastic —_EPA3052 for Pb - Cd (without residue)

The content of this PDF

Cutting / Preparation

XRF Screening

y

Sample Measurement (0.25 g)

A 4

Microwave digestion with

HNOs/HCI/HF

A 4

Total Digestion

v

ICP-AES

file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,

without prior written permission of the Company

SGS TAIWAN LIMITED

NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taif®.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




Test Report

DSM ENGINEERING PLASTICS Report No. : CE/2005/B4712
Date :2005/11/28
Page :50f5

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taij}.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




Chemical Laboratory - Kao.,SGS Taiwan Ltd.

TEST REPORT

REPORT NO.KE/2006/10319
DATE: 2006/1/11
PAGE: 10OF 2

THE FOLLOWING MERCHANDISE WAS(WERE) SUBMITTED ON BEHALF OF THE CLIENT AND IDENTIFIED AS :

CLIENT : CHI MEI CORPORATION..
ADDRESS : 59-1,SAN CHIA,JEN TE HSIANG, TAINAN COUNTY, TAIWAN R.O.C.
PRODUCT DESCRIPTION : POLYCARBONATE.
: (AS ATTACHED SAMPLE PHOTO).
COLOR : NATURAL.
STYLE/ITEM NO. : WONDERLITE® Pc-110.
TESTING DATE : 2006/01/05 TO 2006/1/11 .

SAMPLE RECEIVED : 2006/01/05.

OBTAINED.

TEST ITEM(S) UNIT METHOD ET‘, RESULT
Gagmium (03 PP nethot B3001 of oner ao cigesion, | 2 | "
o 7 oo O e | 2 | no
ety () oo | O o 2| 2 | ne
Chromium VI (Cr+6) ppm [As per US EPA 7196A and US EPA 3060A. 2 n.d.

SGS Taiwan Limited

This Test Report is issued by the Company subject to its General Conditions of Service printed ovarleal, Altention is drawn to the limitations of liability, indemnification, . -

and Jurisdictional igsues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be W 5 8 2 3 6 8
reproduced, except in full, without prior written permission of the Company. [kIB% B N 13T 2 B RURS B AR e R - 38T W IRSCPIEN A T » SR\ T

ZEE - BR BROEVIRERE S - HHGESRRESN T RBENER SR - NS ERSAFEET TSRO NEN -

868 Telwen L1d, | No. 208, Chung Hwa 2nd Road San Min District Kaohsiung, Taiwan. /S F Z R E F# = 5208%

2001

& W AL R4 A PR A 8] § t (886-7) 323-0820 f (BB6-7) 315-7484 WWw.tw.Sgs.com
i . Member of SGS.Group
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Chemical Laboratory - Kao.,SGS Taiwan Ltd.

TEST REPORT

REPORT NO.KE/2006/10319
DATE: 2006/1/11 '

PAGE: 2 OF 2
DET.
TEST ITEM(S) UNIT METHOD LMT RESULT
PBBs
(Polybrominated biphenyls) - - -
Monobromobiphenyl % 0.0005 n.d.
| Dibromobiphenyl % 0.0005 n.d.
Tribromobiphenyl % With reference to USEPA3540C or 0.0005 n.d.
Tetrabromobiphenyl %_{ USEPA3550C. Analysis was performed by | 0.0005 n.d.
Pentabromobiphenyl %_| HPLC/DAD, LC/MS or GC/MS. (prohibited | 0.0005 nd.
Hexabromobiphenyl % _1 by 2002/95/EC (RoHS), 83/264/EEC, and | 0.0005 n.d.
Heptabromobipheny! % 76/769/EEC) 0.0005 n.d.
Octabromobiphenyl % 0.0005 n.d.
Nonabromobipheny % 0.0005 n.d.
Decabromobiphenyl % 0.0005 n.d.
PBDEs . }
(Polybrominated biphenyl ethers) h -
Monobromobiphenyl ether % 0.0005 n.d.
Dibromobiphenyl ether % 0.0005 n.d.
Tribromobipheny! ether % With reference to USEPA3540C or 0.0005 n.d.
 Tetrabromobiphenyl ether %_| USEPA3S50C. Analysis was performed by |.0.0005 nd.
Pentabromobiphenyl ether %_{ HPLC/DAD, LC/MS or GC/MS. (prohibited |0-0005 nd.
Hexabromoblphenyt ether % by 2002/95/EC (ROHS), 83/264/EEC, and 0.0005 n.d.
Heptabromobipheny! ether % 76/T69/EEC) 0.0005 n.d.
Octabromobiphenyi ether % 0.0005 n.d.
Nonabromobipheny! ether % 0.0005 n.d.
Decabromobiphenyl ether % 0.0005 n.d.

NOTE : n.d. = not detected.

This Test Report is issued by the Company subject to its General Conditions of Service printed overleal. Attention is drawn to the limitations of liability, indemnification, -

and Jurisdictional issues defined therein. ¥he results shown in this test report refer only to the sampia(s) tested unless otherwise stated. This Test Raport cannot be H W 2 5 8 2 3 6 7
repraduced, except in full, without prior written permission of the Company. jﬂ;i&ﬁ;;@;&l N BIAT R A A AR R BB o WL RIARKFIENA I « 445

2B T WISHERERES - SR ERRRIERARBDERI R AN - KSR SN DN e FHEIAMY N -

2001

SG8 Tuiwan Led. | No. 208, Chung Hwa 2nd Road San Min District Kaohsiung, Taiwan, /BT EZRE FF 552085
& RGIAMR O A R & t(BB6-7) 323-0920 f(BB6-7) 3157484 WWW.1W.$05.60m

Member of SBS Group
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Test Report No.: GZSCR05060707862/LP  Date :JUN 13.2005 Page 1 of 2

NAGASE WAHLEE PLASTICS CORP.

ERHUAN ROAD, CHANG AN,

DONGGUAN CITY GUANGDONG PROVINCE

P.R.C CHANG-AN TAl WANESE BUSINESS PEOPLE'S GUIL

Report on the submitted samples sald to be PBT 310SE0-10011

SGS Ref No, : SZ050602351EC-13.2
Manufacture /Supplier : GE ! K4

Sample Recelving Date : JUN 6 2005

Testing Period : JUN 6 2005 TO JUN 13 2005

Test Requested (1) As specified by client, to determine the Lead, Cadmium,Mercury8&Hexavalent Chromiun
contentin the submitted sample
(2) Determination of PBBs (polybrominated biphenyis),PBDEs (Polybrominatad
diphenylethers)of thesubmitted sample.

Test Method (1) Lead content-with reference to EPA Method 3050B:1896.
Cadmium content - with reference to BS EN1122:2001 method B.
Mercury content —with reference to EPA 3052:1996.
Hexavalent Chromlum content — with reference to EPA 3060A & EPA 7196A.
Analysis was performed by Alomic Absorption Spectrometer and Inductively Coupled
Plasma Atomic Emisslon Spectrometer (ICP-AES)/UV-VIS Spectrophotometer.
(2) With reference to SGS in-house method.Analysis was performed by GC/MS.

RESULTS : Please refer to next page.
Signed for and on behalf of
SGS CSTC Lid.

He Xiaoyan,Jane U '
Tech Manager

This Test Repont I8 lesued by the Company subject to I8 Genaral Conditons of Service printed overleat or attached. Sald conditions sre

available upon raquest or are accessible 8t www.ggs.com. Attantion ¥ drawn {o the limialions of Eabim_y,lndemmﬁcabun and jurisdictiona! pct-

defined therain. The rasulie shown in this Test Raport rafar only to the sample(s) tested unless ontherwiss stated and such sample(s) ere reta!

far 30days only.This Test Report shall not be raproduced axcest in full, without written approval of the Company. Sl N
 GZCM #415¢
oo

pve T dw vl |'J.’ Yy bag laduskiad Pt Tivihwn Road. B2 €1 Doy Py s Tl Pt Guangrben Chins $ 10550 (&mpmjm 71)@;5553 my";;zm
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Test Report No.: GZSCR05060707882/LP  Date :JUN 13.2005 Page 2 of 2

Resulls :
Q)
White plastic grains
Lead Content (Pb) N.D.
Caamium Content (Cd) N.D.
Mercury Content (Hg) N.D.
Hexavalent Chromium Content Cr(Vi)) N.D.
Note:« N.D.=Not Detected(<2 ppm)
- ppm=mg/kg
2
Flame Retardants White Plastic grains Detection Limit(ppr|
Polybrominatsd Biphenyls (PBBs) - | —_ : :
Monobromobiphenyl N.D. 5
Dibromabiphenyl N.D 5 |
| Tribromobiphenyl ND. 5 i
Telrabromobiphenyl N.D. 5
Pentabromobiphenyl! N.D 5
Hexabromobiphenyl N.D. 5
Heptabromoblphenyl N.D. .95
Octabromobiphenyl N 5
Nonabromobipheny! T ND. [
Decabromobiphenyl _ N.D. 8 -
Polybrominated Diphenylethers (PBDESs) . |
Monobromodiphenyl ether __ND 5
Dibromodiphenyl ether ND 5
Tribromodiphenyl ether ND S)
| Tetrabromodiphenyl ether ND S
Pentabromadiphenyl ether ) ND 5
| Hexabromodiphenyl ether ND 5
Heptabromodipheny! ether ND 5
Octabromodiphenyl ether ND 5
Nonabromodiphenyl ether ND 6
Decabromodiphenyl ether ND 5
Note: -N..D. = Not Detected (<5ppm)
-ppm = mg/kg
*** End of Report ***

This Test Report is issued by the Company subjedt to H& General Conditions of Servca printad averaaf or attached. Ssid conditions are &z
ovailable upon requast or are accessible at wyww.sge.com. Atlention Is drawn 1o the limitations af lsbility indemnificalion upd jurisdictional poll.D-?
defined therein. The resutts shown In this Test Report rafer only to the sample(s) tagtad unfass onthenwise stated and such sample(s) re relaire
for 30days only, This Test Raport shall not be reproduced axcept in full, without wiitten approval of the Compzy. A =
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Test Report

REN-YUH ENTERPRISE CO., LTD. Report No. : CE/2005/96111
NO. 3, LANE 36, DONG-SHUN ST., SHE-LIN, TAIPEI, Date : 2005/10/04
TAIWAN Page :1of4

The following merchandise was (were) submitted and identified by the client as :

Type of Product : WHITE POM

Sample Received : 2005/09/27

Testing Date : 2005/09/27 TO 2005/10/04
Test Result : - Please see the next page -

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taif@.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




Test Report

REN-YUH ENTERPRISE CO., LTD. Report No. : CE/2005/96111
NO. 3, LANE 36, DONG-SHUN ST., SHE-LIN, TAIPEI, Date : 2005/10/04
TAIWAN Page :20f4

Test Result

PART NAME NO.1 : WHITE PLASTIC (PLEASE REFER TO THE PHOTO
ATTACHED)
Result
Test Item (s): Unit Method MDL

No.1
Monobromobiphenyl % 0.0005 N.D.
Dibromobiphenyl % 0.0005 N.D.
Tribromobiphenyl % 0.0005 N.D.
Tetrabromobiphenyl % With reference to 0.0005 N.D.
Pentabromobiphenyl % |USEPA3540C or 0.0005 N.D.
Hexabromobiphenyl % |USEPA3SS0C. Analysis was|g o035 N.D.
Heptabromobiphenyl % Eecrfﬁngf g}é}{;gC/ DAD, 0.0005 N.D.
Octabromobiphenyl % (prohibited by 2002/95/EC 0.0005 N.D.
Nonabromobiphenyl % |(RoHS), 83/264/EEC, and 0.0005 N.D.
Decabromobiphenyl % 76/769/EEC) 0.0005 N.D.
Total PBBs % - N.D.
(Polybrominated
biphenyls)/Sum of above
Monobromobiphenyl ether % 0.0005 N.D.
Dibromobiphenyl ether % 0.0005 N.D.
Tribromobiphenyl ether % 0.0005 N.D.
Tetrabromobiphenyl ether % With reference to 0.0005 N.D.
Pentabromobiphenyl ether %  [USEPA3540C or 0.0005 N.D.
Hexabromobiphenyl ether o% |USEPA3SS0C. Analysis was|g ggo5 N.D.
Heptabrorno‘.biphenyl ether % Egjﬁggi g}é}{l\iéc/ DAD, 0.0005 N.D.
Octabromobiphenyl ether % (prohibited by 2002/95/EC 0.0005 N.D.
Nonabromobiphenyl ether % _ |(RoHS), 83/264/EEC, and | 0-0005 N.D.
Decabromobiphenyl ether % 76/769/EEC) 0.0005 N.D.
Total PBBEs(PBDEsSs) % - N.D.
(Polybrominated biphenyl
ethers)/Sum of above

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Tai@{).
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




Test Report

REN-YUH ENTERPRISE CO., LTD. Report No. : CE/2005/96111
NO. 3, LANE 36, DONG-SHUN ST., SHE-LIN, TAIPEI, Date : 2005/10/04
TAIWAN Page :3of4
Result
Test Item (s): Unit Method MDL

No.1

Chromium VI (Cr+6) ppm |UV-VIS after reference to 2 N.D.
US EPA 3060A.

Cadmium (Cd) ppm |ICP-AES after reference to 2 N.D.

EN 1122, method B:2001
or other acid digestion.

Mercury (Hg) ppm |ICP-AES after reference to 2 N.D.
US EPA 3052 or other acid
digestion.

Lead (Pb) ppm |ICP-AES after reference to 2 N.D.

US EPA 3050B or other
acid digestion.

NOTE: (1) N.D. = Not detected (<MDL)

(2) ppm = mg/kg
(3) MDL = Method Detection Limit
(4) " - " = No Regulation

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Tai@.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




Test Report

Report No. : CE/2005/96111
Date :2005/10/04
Page :4 of 4

REN-YUH ENTERPRISE CO., LTD.
NO. 3, LANE 36, DONG-SHUN ST., SHE-LIN, TAIPEI,

TAIWAN

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Ta\@{.

1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw



SGS.

Test Report

No. SH570049/CHEM Date: 9.29.2005 Page 1 of 2

FLUOTECH INDUSTRIES CO., LTD
NO.26, DIN HU 25T, KUEI-SHAN HSIANG, TAO YUAN HSIEN, TAIWAN

The following sample(s)‘waSIwere submitted and identified on behalf of the applicant as:

Sample Name
SGS Ref No.
Model

Main Substance
Material
Supplier

Sample Receiving Date :
Testing Period '

Test Requested

‘Test method

Test Results

: PTFE PART

: SHEC0050926317

: ROD/TUBE

: FLUOROPOLYMER
: PTFE

: DAIKIN

September 26, 2005

: September 26 to September 29, 2005

: 1) To determine the Cadmium Content of the submitted sample.

2) To determine the Lead content of the submitted sample.

3) To determine Mercury Content of the submitted sample.

4) To determine Hexavalent Chromium content of the submitted sample.

5) To determine the PBBs(Polybrominated bipheny!s) PBBEs(PBDES)
(Polybrominated biphenyl ethers) Content of the submitted sample.

3\
: 1) With reference to BS EN 1122:2001, Method B or other acid digestion

Analysis was performed by Inductively Coupled Argon Plasma — Atomic Emission
Spectrometry (ICP-AES) or Atomic Absorption Spectrometry.

2) With reference to US EPA Method 3050B or other acid digestion
Analysis was performed by Inductively Coupled Argon Plasma — Atomic Emission
Spectrometry (ICP-AES) or Atomic Absorption Spectrometry.

3) With reference to US EPA 3052 or other acid digestion, Analysis was performed by
Inductively Coupled Argon Plasma — Atomic Emission Spectrometry (ICP-AES) or
US EPAT7473 Analysis was performed by Hg Analyzer.

4) With reference to US EPA3060A and US EPA7196A

Analysis was performed by UV-VIS Spectrometric method. :

5) With reference to USEPA 8081A/8270C/3540C/35508, Analysis was performed by

GC/MS.

: Please refer to next page

' This Test Repart is issued by the Company subject ta its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are
accessible at www.sgs.com. Attention is drawn o the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Bepon
refer only to the sample(s) tested unless otherwise siated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without

written approval of the Company.

SG5-CSTC Standard: Tauhnial Sarvces €2 Ld. | W

SHCH 337286
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Test Report No. SH570049/CHEM: - Date: 9.29.2005 Page 2 of 2

Test Results

No. Item Unit MDL A
1 |Cadmium (Cd) ’ ppm Z N.D.
2 |Lead (Pb) pom | 2 N.D.
3 Mercury (Hg) ‘ ppm 2 N.D.
4  Hexavalent Chromium (Cr VI) ppm 2 N.D.
PBBs(Polybrominated biphenyls) - - —
PBBs(Bromobiphenyl) ppm 5 N.D.
PBBs(Dibremckiphenyl) ppm 5 N.D.
PBBs(Tribrcmcbiphenyl) ppm 5 N.D.
PBBs(Tetrabremobiphenyl) ppm 5 N.D.
PBBs(Pentabrcmobiphenyl) ppm 5 N.D.
PBBs(Hexacromobiphenyl) ppm 5 N.D.
PBBs{Heptatromobiphenyl) ppm 5 N.D.
PBBs(Octabromobiphenyl) ppm 5 N.D.
PBBs(Ncnabromaobiphenyl) ppm 5 N.D.
PBBs(Decabromobiphenyf) ppm 5 N.D.
5 PBBEs(PBDESs)(Polybrominated biphenyl ethers) - — -
PBBEs(PBDEs)(Monobromobiphenyl ether) ppm 5 N.D.
PBBEs(PBDEs)(Dibromobiphenyl ether) ppm 5 N.D.
PBBEs(PBDEs)(Tribromobiphenyl ether) ppm 5 N.D.
PBBEs(PBDEs)(Tetrabromobiphenyl ether) ppm 5 N.D.
PBBEs(PBDEs)(Pentabromobiphenyl ether) ppm 5 N.D.
PBBEs(PBDEs)(Hexabromobiphenyl ether) ppm 5 N.D.
PBBEs(PBDEs)(Heptabromobipheny! ether) pom 5 N.D.
PBBEs(PBDEs)(Octabromobiphenyl ether) ppm 5 N.D.
PBBEs(PBDESs)(Nonabromobiphenyl ether) ppm 5 N.D.
PBBEs(PBDEs)(Decabromobiphenyl ether) ppm 5 N.D.

Sample Appearance Description:
A. White solid stick

Note :ppm=mg/kg :
MDL= Method Detection Limit
N.D. = Not detected.(<MDL)
*Only for reference

*** End of Report ***

This Test Report is issued by tha Company subject to its Ganeral Canditions of Service printed overlez! or attached. Said Conditions are also available upon request or are
accessible at www.sgs.com. Attention 1s drawn to the limitations of liabiiity, indemnification and juris3ictional policies defined therein. The results shown in this Test Report
refer only to the sampie(s) i25tad unless otherwisz statad and such samplels) are retained for 30 days only. This Test Report shall not be reproduced except in full, without

written approval of the Company. SHCH 337489
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TestReport .. GZML060201325 Date. FEB 24,2008  Page 1 of 2

ZHONG SHAN SHI YANG METAL PRODUCTS CO., LTD.

THE THIRD INDUSTRIAL AREA, NAN LANG TOWN, ZHONG SHAN CiTY, GUANGDONG PROVINCE,
MINA e
I ' :

Report on tho submitted sample said to be COPPER (#iks) C3gag
| ’ . R

SGSRefNo. = - + GZ0802015627/GHEM
Sample Receiving Date FEB 17,2006
Tosting Period  FEB 17, 2006 TQ FEB 23, 2006

Teat Requested ~ : (1) As spacified by client, to determnine theAz'.ead, Cadmium & Mercury content in the
submittad sample, ;

(2) Determination of the presence of Hexavalent Chromiym Cr(V1) in the submitted

; metallic samplos, S

I X o

' Test Method + (1) Lead content - with reference to EPA method 30508: 1996 / other acid digestion.

Analysis was performad by Atomnic Absorption Spectrometer / Inductivaly Couplad
Plasma Atomic Emigsion Spectrometer (ICP-AES),

(2) With referenca to the Committee Draft of iEC 62321, Ed.1 (Sec. 9.7.2 - Boiling-water-
exiraction method) o .

: Resuits : Please refer to next page

o
.
|

: Signed for and on behalf of
i $GSs-CsTC Ltd.’ .

Catny Peng
Tech Engineer

IRl sudt! by thie Campany subject to its Genarel Condit ang of Service ynnley ove-lagforatlached Sud condaiucns are alsn
B UF U ACCHEEIDI8 O vy 3G COm Attention ig drawn to the limutations of liability, Indemnifics*ion ang BASAican s pohe s

QA1 haw s 10 this Test Re a0t refar only 1o the s3Mple(s) lesled ynless otherwise sla‘ed ard guch SAMDIEIS) are retpine.:
Jpt Repion shafl not bo reproduced except in full without written $p0roval of the Company
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Test Report No.: GZML060201325 Date: FEB 24,2005 | page2ef 2

' RN ’
[Results : ¥
i(1) o - .. Golden metal rod
\Lead Content (Po)(ppm) 3.10x10*
:Gadmium Content (Cdppm) . . ] 19
| r.'Mercury COntef?i 5(;49) C N.D.
Note: <N.O, = Not Detected (< 2 ppm) ) -
f - PPm = mg/kg P
,,1(2) ' ' ) o ‘G"‘olden metal rod
I;'Hexavalentcm_ofrﬁium Content [Cr(vi)] ‘ . Negative
iNote : - Negative means the concentration of Hexavalent Chramium extracted frem 50em?
i sample is less than the detection limit. _ o

* Detection limit of Cr(W1) in salution = 0 g2 mg/kg Cr(V) extracted from §0cm? sarnpls

.. surface area by boiling-water-extraction metho )
{ i} B
{ . "** End of Repon e
- i
{ | I

i
| 2
,}
e‘
l: B R .4 o -
|
! : ’

This Te, S SUBd by the Company xubjecttaits Qeneral Conditiors of Servize printed oy 2riggt or nllached. Saia Condrions ace alst
aval 28 tipon re ' Of 3re dceessidle al www s¢s com Attantion 15 drawn ta the tlimilalions of liabiity. inden-nification aay jurtsdichional pol.ciey
gelfisd inerein Tne‘q. VUE shawt in this Test Repon reter only o ths sample(s) testeo yniegs Sherwine siaieg and such sample(s) ore retnined
o (g) aay, s MEt Roporl shaltnotbe rRrCAuced excopl in full, without written approvat of the Curmpany.
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Test Report

REN-YUH ENTERPRISE CO., LTD. Report No. : CE/2005/96122
NO. 3, LANE 36, DONG-SHUN ST., SHE-LIN, TAIPEI, Date : 2005/10/05
TAIWAN Page :1of2

The following merchandise was (were) submitted and identified by the client as :

Type of Product : & & - AT
Sample Received : 2005/09/28
Testing Date : 2005/09/28 TO 2005/10/05

Test Result

PART NAME NO.1 : GOLDEN COLORED METAL (PLEASE REFER TO
THE PHOTO ATTACHED)

Result
Test Item (s): Unit Method MDL
No.1
Chromium VI (Cr+6) ppm [UV-VIS after reference to 2 N.D.
US EPA 3060A.
Cadmium (Cd) ppm |ICP-AES after reference to 2 60.8
EN 1122, method B:2001
or other acid digestion.
Mercury (Hg) ppm [ICP-AES after reference to 2 N.D.
US EPA 3052 or other acid
digestion.
Lead (Pb) ppm [ICP-AES after reference to 2 31977.7
US EPA 3050B or other
acid digestion.

NOTE: (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwd.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw
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The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwgf.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw




Test Report

REN-YUH ENTERPRISE CO., LTD. Report No. : CE/2005/96120
NO. 3, LANE 36, DONG-SHUN ST., SHE-LIN, TAIPEI, Date : 2005/10/05
TAIWAN Page :1of2

The following merchandise was (were) submitted and identified by the client as :

Type of Product : Gl & - EEL
Sample Received : 2005/09/28
Testing Date : 2005/09/28 TO 2005/10/05

Test Result

PART NAME NO.1 : SILVER COLORED METAL (PLEASE REFER TO
THE PHOTO ATTACHED)

Result
Test Item (s): Unit Method MDL
No.1
Chromium VI (Cr+6) ppm |UV-VIS after reference to 2 N.D.
US EPA 3060A.
Cadmium (Cd) ppm |ICP-AES after reference to 2 42.0
EN 1122, method B:2001
or other acid digestion.
Mercury (Hg) ppm |ICP-AES after reference to 2 N.D.
US EPA 3052 or other acid
digestion.
Lead (Pb) ppm |ICP-AES after reference to 2 34463.3
US EPA 3050B or other
acid digestion.

NOTE: (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiw®.
1(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw
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REN-YUH ENTERPRISE CO., LTD. Report No. : CE/2005/96120
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